Section

KWC200 Parts By Section

(back)
Diagram Part Photo Part Description Price Availability
1

Guard - Splash

Part Number: PS605762

No Longer Available
2

Hook - Clamp

Part Number: PS605763

No Longer Available
3

Connector - Male Hose

Part Number: PS605764

No Longer Available
4

Groov-Pin - Type C Driv-Loc, 1/8`` x 1-1/4``

Part Number: PS604819

No Longer Available
5

Housing - Upper

Part Number: PS605765

No Longer Available
6

Gasket - Waist

Part Number: PS605766

No Longer Available
7

Jam Nut - 7/16``-20 ``Special``

Part Number: PS605767

No Longer Available
8

Flywheel Assy. (SST)

Part Number: PS605768

No Longer Available
9

Sleeve - Seal

Part Number: PS605769

No Longer Available
10

``O`` Ring

Part Number: PS605770

No Longer Available
11

Seal - Triple Lip

Part Number: PS605771

No Longer Available
12

Washer - Upper Thrust

Part Number: PS605772

No Longer Available
13

Ring - Shredder (SST)

Part Number: PS605773

No Longer Available
14

Fin. Bolt - 1/4``-20 x 1/2`` Hex Hd.

Part Number: PS605774

No Longer Available
15

Flange - Spout

Part Number: PS605775

No Longer Available
16

Seal - Spout

Part Number: PS605776

No Longer Available
17

Spout & Seal Assy. (Incls. item No.16)

Part Number: PS605777

No Longer Available
18

Lower Housing Assy

Part Number: PS605778

No Longer Available
19

Washer - Nylon

Part Number: PS605779

No Longer Available
20

Washer - Wavy

Part Number: PS605780

No Longer Available
21

Washer - Lower Thrust

Part Number: PS605781

No Longer Available
22

Connector - Butt

Part Number: PS605782

No Longer Available
23

Cord & Plug (115 V.)

Part Number: PS605709

No Longer Available
24

Strain Relief

Part Number: PS605783

No Longer Available
25

Self-Tapping Screw - No.6-32 x 5/16`` Phil. Pan Hd., Type 23

Part Number: PS605784

No Longer Available
26

Cover - Electrical Access

Part Number: PS605785

No Longer Available
27

Mach. Screw 8-32 x 1/4 Flat Hd

Part Number: PS604829

No Longer Available
28

Bearing Bracket Assy

Part Number: PS605786

No Longer Available
29

Mach. Screw - No.10-32 x 3/8`` Indented Slot. Hex Hd. (Mach. Grd.)

Part Number: PS605720

No Longer Available
30

Self-Tapping Screw - No.6-32 x 5/16`` Phil. Pan Hd., Type 23

Part Number: PS605784

No Longer Available
31

Barrier - Electrical Enclosure

Part Number: PS605787

No Longer Available
32

Mach. Screw - No.10-32 x 8-5/8`` Indented Hex Hd.

Part Number: PS605788

No Longer Available
33

Relay & Protector (115 V., 60 Hz.)

Part Number: PS605789

No Longer Available
34

Wire Assy. (Switch to Relay & Protector)

Part Number: PS605790

No Longer Available
35

Switch - Reversing

Part Number: PS605791

No Longer Available
36

xStator Assy. (115 V., 60 Hz.)

Part Number: PS559333

No Longer Available
37

Rotor Assy

Part Number: PS605792

No Longer Available
38

Groov-Pin - Type C Driv-Loc, 1/8`` x 1-1/4``

Part Number: PS604819

No Longer Available
39

Pin - Hinge

Part Number: PS605793

No Longer Available
40

Lever - Clamp

Part Number: PS605794

No Longer Available
41

Hook - Clamp

Part Number: PS605763

No Longer Available